7= [11VII0S5Y Wil

Bojeaen | [EnugiAl 2Nl 32eH peoH HO /M2 214393913 3e2s OL:L

Y1Y 0180 x3]§3Y 0r006#
U1y vy Aydoil 6100L#

Y1y w3l 3y 013S Odd 9100L#

Y1y AB1duz s>y /Y 015S OYd SLOOL#

ADODNNEI aavo! -I-10

/LA =/




22 Hardware - 1:1 Scale View.

Buiton Head (bhcs)

2x4mm (31510)
Aluminum (8545)

2.5x8mm (31521)
3x5mm (31530)
3x8mm (31532)

Aluminum (8552)

Titanium (91581)

3x10mm (25211)

Aluminum (8554)

‘I\H|H\H|H\HH\HH\HI\HI\HHI\HHHHI
Titanium (91582)

3x12mm (89202)

‘IH\I\N\I\N\\N\\N\IH\IH\HI\HNHWHI\NI Titanium (91583)

3x14mm (25187)

‘I\HIH\HI\NHHHH\HI\HIH\H|\N\H\HH\HIH\HH\HIHI Titanium (91584)

3x16mm (89203)
" T Titanium (91585)

3x22mm (25189)
Titanium (91588)

3x24mm (89204)
Titanium (91589)

3x26mm (89205)

3x30mm (91478)

Flat Head (fhcs)

3x8mm (25201)
Aluminum (8553)
Titanium (91592)

3x10mm (25202)
Aluminum (8555)
Titanium (91593)

i

3x12mm (25203)
Aluminum (8556)
Titanium (91594)

3x14mm (89208)
'\|H\H|H\H|\N\H|H\HI\HHI\HHHI\HHI\HHIHI Aluminum (8567)
Titanium (91595)
3x16mm (25204)

'\|\N\|\N\|\N\HI\N\|\HH|\N\HI\N\I\HHIIHWIHHI Titanium (91596)

Ball Bearings

©
O

3x7x3mm (91475)

5x10x4mm (25237)

6x13x5 (91476)

10x15x4 (25616)

Set Screws

I 3x3mm (25225)

Cap Head (shcs)

2.5 x 14mm (71032)

Clips
E-clip 1/8 (6299)

Shims and Washers

Servo Mount Washer (7337)
(-250 x .125 x .815)

FT Ballstud Washer, Aluminum
(0.5mm) (31381)

FT Ballstud Washer, Aluminum
(1mm) (31382)

FT Ballstud Washer, Aluminum
(2mm) (31383)

3x6x0.5mm Washer (7164)

Ballstuds

HD 6mm (91047)
Ti Nitride HD 6mm (91118)

HD 8mm (91048)
Ti Nitride HD 8mm (91119)

HD 10mm (91049)
Ti Nitride HD 10mm (91120)

Nuts (lock/plain)
<,

M3 Nut (91477)
M3 Alum. Locknut, Blue (31550)
M3 Locknut, Black (25215

M3 Locknut w/Flange (25612)
FT 3mm Locknuts, Blue(25392)

M4 Locknut w/Flange (91148)
FT M4 Locknuts w/Flange,
Blue (31551)




22 Front Top Plate and Steering Build - Step. 1
91475 >} 91047

He::::l{fyﬂ 3x7x3 Heavy-duty
Balistud, Ball Bearing Balistud,

6mm Steering 6mm

® Bellcrank

Steering Brace
Rack

Note orientation M3 x 12mm
of steering rack. ; 91391 Zﬂ BHCS N\

Steering l
Rack Crush
Tube Do not overtighten steering bolts. Make sure
there is free movement in the steering rack.

:2 Front Top Plate and Steering Build - Step 2

Note orientation .
of the brace.

91475 >0} 921358
/W Chassis

Ball Bearing Brace Set
(Top Plate)
/ N\ 91391
Steering

25189 ZB Bellcrank

M3 x 22mm Brace

BHCS

s Front Top Plate and Steering Build - Step 3
25202 3H3

M3 x 10mm 71024
M ™™ 1 " Chassis

91359
Bulkhead

25204 A3
M3 x T6mm
FHCS




22 Front Suspension Build - Step 1

91047
91048
Heavy-duty
6mm Balistud,

91417
Steering

25237 38/ Block
5x10x4
Bearing / @

25215 @ ‘
__E9LTO _—
M3 Locknut, 71127

black Front
Axles

Build 2 (1 left, 1 right)

Casfer
Block
Bushing

s Front Suspension Build - Step 2

71015
Front Arms

31509 43

DN
91394

S M2 x 3mm \
£ g BHCS
/A S ¢
N f—‘* f_"_/} > “ﬁ
Hinge Pin "\ ﬁ'i\
(front, outer) / R ’

_ 31509 A3

M2 x 3mm

BHCS M3 x T0mm
Build 2 (1 left, 1 right) BHCS

o \ ( I
e‘a SR e )
\ £)) ,
0 .

71049
Front Hinge
Pin Brace

91394
Hinge Pin
(front, Inner)

s Front' Suspension Build - (PRO SC10) - Step 3

71035

Front Body
Mount
(Pro SC10)

91477 A3
M3 Nut
(Black)

©—

—o
—

89205 43

BHCS M3 x 83mm
FHCS

71035 343

Front Body
Post

|

71032 23
M2.5 x 14mm
SHCS

PRO SC10




22 Front Suspension Build - (REFLEX, TROPHY RAT) - Step 4
31383 x83 91049 =3 71035

Washer, Ballstud, 10mm (Trophy Rat) M3 Nut
Aluminum - (Reflex DB10) / (black)

(2mm) f
€ — —  ®
L
—a)
89205 ¥/
M3 x 26mm
BHCS
25201

Front Shock M3 x 8mm
Tower FHCS

:s Front Suspension Build - (REFLEX, TROPHY RAT) - Step 5

71035 €3
Front Body
Post

REFLEX
Trophy Raft

O
[

\ 89202 7}

71032 383 M3 x 12mm
M2.5 x 14mm BHCS
SHCS

22 Rear. Suspension Build - Step 1
31521 71015343

M2.5 x 8mm Rear Arms
BHCS
71015 =83 \

Spacer

91359

25187 2:8/ ( :Trg‘:n::'r)
Rear Chassis M3 x 14mm ’
Plate BHCS




22 Rear, Suspension Build - Step 2

89208 &) /

25211 43

91049 43

Heavy-duty
Ballstud, 10mm

3138383 _—

FT Ballstud
Washer,
Aluminum
(2mm)

M3 x TOmm
BHCS

91358
Rear Chassis
Brace

25203 343

M3 x 14mm
FHCS

M3 x 12mm
FHCS

22 Rear Suspension Build - Step 3

89204 43

M3 x 24mm
BHCS

91477 343
M3 Nut
(Black)

25211 383
M3 x TOmm

25187 =£3
M3 x 14mm
BHCS

71003

Rear Shock

Tower

:2 Gear. Diff Build - Step 1
91463 &)
-~ Gear Diff

4
91466 Washer

g0
91463 & —Gear Diff

G Diff O-Ring
O-Ring ? (Small)

(Large)

91463
Gear Diff
Sun Gear

91465
Gear Diff —

Ovutdrive

#\‘ \/é“

91463 7]

o " Gear Diff
S

Planet
91463 343 X

Gear
Gear Diff
Cross Pin

91465
Gear Diff
Ovutdrive

o




:2 Gear. Diff Build - Step 2

91463 =93
Gear Diff

91466 )
Gear DI j1 f Washor

Gear é 7
p

a

Gear Diff

é 91463
91463 Gear Diff Sun Gear

Gear Diff O-Ring
O-Ring /l,\ (Small)
(Large) \ & _

91465
Gear Diff —

Ovutdrive

=
> =
k& ))% 91463 ,

Gear Diff
Ovutdrive

22 Gear. Diff Build - Step 3

I 31350 >7J
' M2.5 x 10mm

Gear Diff
Gasket

* Ensure free outdrive
rotation before
installation!

22 Gearbox Build - Step' 1
91430

Gearbox 91466
(nghf & left) Idler Gear \
25616 A3 g
10 x 15 x 4,

Bearmg

25237 2:8 Idler Gear
5x10x4, Shaff
Bearing
25237 A3
5x10x4,
Bearing




Gearbox Build - Step 2
31532 743

o0
(X ]
Add a drop of Diff
Lube (#8591]to
the teeth of the diff
M3 x 8mm
BHCS 7

gearn idler gears,
and top shaft.

litf lupe [ ) .
. 7
N 91606

Top Shaft
Aluminum

<
¢ N\ 89203 55
M3 x Té6mm
BHCS
22 Gearbox Build - Step 3
91478 >¥) 71038 =43
M3 x 30mm \ Body Mount
Brace
(Left & Right)

FHCS

Motor Plate,

71038 | {
Rear Bumper
Blue

Spacer
(Trophy Rat)
(Reflex DB10)

:2 Slipper. Build - Step' 1

\//i/////

L

.

$

@
91148

M4 Locknut,
with flange
and knurl

FTr v2
Slipper Hub 9654 /

Spur Gear
877, 48P




22 Gearbox Install - Step 1

The Locknut should
be flush with the
top shaft when

installed.

See page 23 for gear
mesh, and slipper clutch
setting instructions!

:2 Gearbox Install - Step 2

25211 383
M3 x TOmm
BHCS

25203 3493

ll/m

FHCS

:2 Gearbox Install - Step 3

25202 >7J
25204 >4 M3 x 10mm
M3 x 16mm . FHCS
FHCS O Rear Body 71038 8

Mount / Rear Body
1 A Post
/ \ 71032 383

M2.5 x 14mm
SHCS

REFLEX

TROPHY RAT
PRO SC10




22 Rear. Hub and CVA Build - Step 1

25616
le 15x4

91438
Bearmg

9141 8 CVA
./ Rear Hub Coupler

CVA Bone
s
91048 \ 91476 ~
Heavy-duty 6x13x5 91438
Ballstud, 8mm Bearing CcvA

Pin

Build x2 (right and left side) Build x2 (right and left side)

22 Rear. Hub and CVA Build - Step 2

91436

CVA Wheel
Hex Pin

"y

Wheel

Hex (rear) M

Hinge Pin
Build x2 (right and left side) (rear, oufer)

2 Turnbuckles Build - Step 1

7253

Turnbuckle,
2.62”

)t

Steering Turnbuckle
. 44.00mm
Orient the notch Racers Tip: | -00 |
to the left throughout the Use black grease ﬁ—t
canr Itindicates which end (#8588]onthe
has the left hand threads! threads of the
turnbuckles for

easier ball cup
———=_ h installation!

Build x2 (right and left side)




22, Turnbuckles Build - Step 2

7253 91469

Turnbuckle, Ball Cup
2.62”

1 =22

Front Camber Turnbuckle
A 39.75mm
Orient the notch Racers Tip:

1 |
to the left throughout the L_Jiegglgcsk gpiise
car It indicates which end [th d ) D?th N
has the left hand threads! reads o °

turnbuckles for

easier ball cup
U h installation!

Build x2 (right and left side)

22 Turnbuckles Build - Step' 3

== . o

7253

Turnbuckle,
2.62"

x )

Rear Camber Turnbuckle
43.00mm
| |
Orient the notch Racers Tip: | |
to the left throughout the Use black grease
car It indicates which end (#B588)onthe
has the left hand threads! threads of the
turnbuckles for

] easier ball cup
===

installation! Build x2 (right and left side)

22 Shocks Build - Step 1

91444
12mm 6299

Shock Piston 1/8 E-Clip /'1/8 E-Clip

3 x 27.5
Shock Shaft
(front)

91490
3x35
Shock Shaft

(rear) Use a marker over the
NnumMbers on the pistons to
make them easily visible!

Racers Tip:




22, Shocks Build - Step 2
71051

Shock Body ,
12 x 27.5mm

(front)

91491

m@

Lightly rub shock ail

on the o-ring before

71052
Shock Body
12 x 36mm

(rear)

31327

#1105
green slime

91444
Shock
Internals

()
=Y 4
9
9'

~_ 5407 83

91454
Shock —

Bottom Cap

installation!

Shock
Bottom Cap
O O-Ring

.

Racers Tip:

Coating the o-rings
with green slime
(#1105) helps seal
& reduce o-ring
swelll Green slime
not included in kit!

Pivot Ball

Shock
eyelet

91469
Shock

B

:s Shocks Build - Step 3

91454

Shock Cap ‘Q

Front Shock: 30wt
Rear Shock: 30wt

Step 1-3 Step 3-4 Step 5-6

Shock Bleeding Steps:

Pull shock shaft down.

Fill shock body 3/4 full with silicone
fluid.

Slowly move the shock shaft up and
down to remove air from under piston.
Wait for bubbles to come to surface.
Fill shock body to top with silicone fluid.
Place a drop of oil in the cap and on
cap threads.

Install cap and tighten completely.
Slowly compress shaft all the way to
the top. If there is pressure at the top
of the stroke, there is too much oil or
ain You must bleed it out.

Slowly pull shaft out.

. Unscrew the cap 3/4 turn and tilt the
shock at a slight angle.

. Slowly compress the shaft to push
out excess oil and air You should see
bubbles coming out from under the
cap.

. With the shaft compressed, tighten
the cap and re-check for pressure at
the top of the stroke. If there is still
pressure, repeat steps 9 thru11.

ON OOA O D=

Step 9-10

fa \
-Inﬁllmmm

Stroke
Front: 26.0mm
Rear: 35mm

Free Length
Front: 86.25mm
Rear: 103.50mm

22 Shocks Build - Step 4

71054
Spring
Collar

Pre Load
Spacers

(=1
(=2
91636

ITmm
2mm

3mm

Smm

Pre-Load
Spacers

—]
/T

—{e

Front
Shocks

12mm front
spring (54mm),
White (4.101b)
91639
12mm rear
spring (72mm),
Green (2.201b)

Rear
Shocks

Build x2 front and x2 rear shocks




22 Shocks Build - Step 5

Use outside
hole in
front arm!

25189
M3 x 22mm
BHCS

Build x2 (right and left side)

Shock
Bushing

25612
M3 Locknuti,
with flange

91444
Shock

9 shing

-~ S5
)

25612
M3 Locknut,
with flange

(black)

Use outside
hole in
rear arm!

Build x2 (right and left side)

s Electronics Build - Step 1

91047
Heavy-duty
Ballstud, 6mm

Servo
Saver

25201

/

M3 x 8mm
FHCS

Align the servo horn S0 degrees.
Adjust steering trim once vehicle is

complete.

Steering
Link

s Electronics Build - Step 2

25201 #3
M3 x 8mm
FHCS




2z Electronics Build - Step' 3

See page 23 for
gear mesh setting
instructions!

31532 =&}
M3 x 8mm

BHCS
3 x 6mm Pinion Gear,

Washer 187, 48P

2 Electronics Build - Step 4

Receiver Box
Grommeft

31530 4]
M3 x S5mm
BHCS
)
71023

Wi, * Receiver grommet
71023 fre i
plug can be removed if
Gear — Belt Cover Grommet you use a personal

Cover Cap Plug transponder!

2z Electronics Build - Step 5
71023 25211

Receiver Box i M3 x T0mm
Vo o , Plug and .
i Grommet R \

* |nstall the ESC wires BN v ' 71026

. and the Ser‘vo wires Receiver
into the wire grommet
before installing the
grommet into the
receiver box!




:s Electronics Build - Step 6

Receiver 6338 o 25225
Anfenna — M3 x 3mm

6727 Tube & Cap Set Screw

Servo Tape \‘ : 25211383

@ < M3 x 10mm
71023 _— \ . @ BHCS
Receiver )

Box Seal

Receiver
Box Lid

s Electronics Build - Step 7.

Baitery
not included!
71050 >4 §§ ~—

Hook and

Loop Straps : 71048
) SX A Battery
Jotaiiass Foam Spacer

Servo Tape

22 Bumper and Chassis Braces Build - Step 1
25203 343 25203 A3

71043 M3 x I2mm > Front M3 x 12mm
FHCS A Bumper ;
Brace

71041
Pro SC10
Front Skid

Plate
Reflex

Front Skid
Plate

89202 583 ) 4 89202 58
M3 x 12mm M3 x 12mm
BHCS BHCS




:2 Bumper and Chassis Braces Build - Step 2

71043
Front Bumper

25204 58 (Trophy Rat)

M3 x 16mm M3 x T6mm
FHCS FHCS

:s Bumper and Chassis Braces Build - Step 3

M3 x 30mm
BHCS

89204 b A . M3 xT14mm

M3 x 24mm \
BHCS o\

71042
Rear Bumper

Brace %
(PRO SC10) ‘\
\___71042

Rear Bumper Rear Bumper

(PR::VSO: 10) (PRO sC10)

:s Bumper and Chassis Braces Build - Step 4

ol \ 25211 37J
25211 >7J AWl % M3 x 10mm
M3 x Tomm ——, 9 7 BHCS

j\ 71043

Nerf Bar \ 71041
(Reflex) Nerf Bar
(Trophy Rat) (PRO SC10)




22 Tires and Body. Build - Step 1

71040
— Wheel,
Black

Tire and
Insert

Build x4

Clean the tire and wheel bead.
Carefully apply CA glue (tire ad-
hesive) to the tire bead on both

sides. Do one side at a time,
allow it to dry before
gluing the other side!
CA glue not included!

2 Tires and Body Build - Step 2

91148

M4 Locknuti,
with flange

° and knurl

91148
M4 Locknuti,
with flange

and knurl

2 Tires and Body Build - Step' 3

71046 T 31532343

M3 x 8mm

BHCS
S\ 7164 A3
M3 x 6mm
Washer

25215 43
M3 Locknut

21173 >4

Small
Body Clips

&
£




22 Tires and Body. Build - Step 4

21173 03
71045 Small

Trophy Body Clips
Rat Body, 31510 383

Clear / M2 x 4mm
/ BHCS

29277 A4 29277 8

¢

XP Head

Lights XP Head

Light Mountis

Tips for Beginners:

Before making any changes to the standard setup, make sure you can get around the track without crashing.
Changes to your vehicle will not be beneficial if you can’t stay on the track. Your goal is consistent laps.

Once you can get around the track consistently, start tuning your vehicle. Make only ONE adjustment at a time, testing
it before making another change. If the result of your adjustment is a faster lap, mark the change on the included setup
sheet (make adddtional copies of the sheet before writing onit). If your adjustment results in a slower lap, revert back
to the previous setup and try another change.

When you are satisfied with your vehicle, fill in the setup sheet thoroughly and file it away. Use this as a guide for future
track days or conditions. Peridicaly check all moving suspension parts. Suspension components must be kept clean
and move freely without binding to prevent poor and/or inconsistent handling.

Moftor Gearing:

Proper motor gearing will result in maximum performance and run time while reducing the chance of overheating and
premature motor failure. The gear ratio chart lists recommended starting gear ratios for the most widely used
motor types. Gear ratios will vary depending upon motor brand, wind, and electronic speed control. Consult your
motor and electronic speed control manufacturers for more information.

Team Associated is not responsible for motor damage due to improper gearing.

( Gear Ratio Chart (Internal Gear Ratio 2.60:1) )
Motor Pinion Spur Final Drive Ratio

17.5 Reedy Sonic Brushless *28 *75 B6.96:1

13.5 Reedy Sonic Brushless *26 *75 7.50:1

Iy

7

\\/
S

)

10.5 Reedy Sonic Brushless *24 87 9.42:1

ooy,

./,///i L

3300kV Brushless 18 12.57:1

| * Optional spur gear / pinion used

Sef The Gear Mesh:

You should be able to rock the spur gear back and forth in the teeth of the pinion gear without making the pinion gear
move. If the spur gear mesh is tight, then loosen the #31532 screws and move the motor away, then try again.
A gear mesh that is too tight or too loose will reduce power and damage the gear teeth.




22 Shock Springs

91635 12mm Front Spring (54mm) GRN 3.75
91636 12mm Front Spring (54mm) WHT 4.10
91637 12mm Front Spring (54mm) GRY 4.45
91639 12mm Rear Spring (72mm) GRN 2.20
91640 12mm Rear Spring (72mm) WHT 2.40
91641 12mm Rear Spring (7Z2mm) GRY 2.60

Red O-Rings

E-Clip

FT VCS3 Shock Bottom Caps
Shock Body 12 x 27.5mm
Shock Body 12 x 36mm
Spring Clips and Retainer
Shock Accessories Sef

Shock Caps and Spring Cups
Shock Pivot Ball and Rod End
27.5 x 3MM Shock Shaft

35 x 3MM Shock Shaft
12MM V2 Shock Rebuild Kit

nnuhg--NNN;h

10 Weight Silicone Shock Fluid 2oz.
20 Weight Silicone Shock Fluid 2oz.
30 Weight Silicone Shock Fluid 2oz.
40 Weight Silicone Shock Fluid 2oz.
22.5 Weight Silicone Shock Fluid 2oz.
80 Weight Silicone Shock Fluid 2oz.
27.5 Weight Silicone Shock Fluid 2oz.
15 Weight Silicone Shock Flvid 2oz.
25 Weight Silicone Shock Fluid 2oz.
35 Weight Silicone Shock Fluid 2oz.
45 Weight Silicone Shock Fluid 2oz.
55 Weight Silicone Shock Fluid 2oz.
32.5 Weight Silicone Shock Fluid 2oz.
37.5 Weight Silicone Shock Fluid 2oz.
42.5 Weight Silicone Shock Fluid 2oz.
50 Weight Silicone Shock Fluid 2oz.
60 Weight Silicone Shock Fluid 2oz.
70 Weight Silicone Shock Fluid 2oz.
47.5 Weight Silicone Shock Fluid 2oz.

:2 Lubes & Adhesives / Misc.

1105 FT Green Slime Shock Lube
1596 FT Locking Adhesive

1597  FT Tire Adhesive

6588 Black Grease - 4¢cc

6591 Diff Lube - 4¢cc

6636 Silicone Grease - 4cc

6727 Servo Tape

s Gear Differential

31350 M2.5 x 10 FHCS

91462 Gear Diff Gear, Cover
91465

91463 Gear Diff Rebuild I 91465
91465 Gear Diff Ovtdrives, BS \ 31350 91462
91466 Diff and Idler Gears 91465

22 Differential Fluids &
5444 Silicone Diff Fluid 4,000CST 91465 &N

5446 Silicone Diff Fluid 6,000CST 91465
5447  Silicone Diff Fluid 15,000CST

5448 Silicone Diff Fluid 80,000CST

5450 Silicone Diff Fluid 1,000CST

5451  Silicone Diff Fluid 2,000CST

5452  Silicone Diff Fluid 3,000CST

5453  Silicone Diff Fluid 5,000CST

5454  Silicone Diff Fluid 7,000CST icromy
5455  Silicone Diff Fluid 10,000CST e
5456 Silicone Diff Fluid 20,000CST NE
5457 Silicone Diff Fluid 30,000CST |
5458 Silicone Diff Fluid 60,000CST
5459  Silicone Diff Fluid 100,000CST =
5461 Silicone Diff Fluid 200,000CST

5463 Silicone Diff Fluid 500,000CST

5464 Silicone Diff Fluid 1,000,000CST




M3 x 6mm Washer 10
M3 x 10mm FHCS 10
M3 x 12mm FHCS 10
M3 x 10mm BHCS 10
Bearing, 5 x 10 x 4 2
Bearing, 10 x 15 x 4 2
M3 x 8mm BHCS 10
M3 x 16mm BHC 10
4x4 Idler Gear Shafi 1
Motor Plate (Blue), BS 1
Gearbox Pr.
Gear Cover / Motor Guard 1
Diff and Idler Gear 1
Aluminum Top Shaft V2 1

s Slipper. Clutch

7485
9611
9648
9649
9650
9651
9652
9653
9654
9739
31530
71023
91148
91423
91431

FT V2 Slipper Hubs
Slipper Pad

69T 48P Spur Gear

72T 48P Spur Gear

75T 48P Spur Gear

81T 48P Spur Gear

78T 48P Spur Gear

84T 48P Spur Gear

87T 48P Spur Gear (Kit)
Slipper Spring

M3 x 5 BHCS

Belt Cover Cap

M4 Locknut, w/flange and knurl
Slipper Spring Adapter
Gear Cover (Black)

‘Nh”;-l'l-l.l-l.l.l.lhh

9654
7485

005
%611 / / o, ‘

9611 31530
9739 G

91148 71023

®
31530

22 Pinion Gears

1335
1336
1337
1338
1339
1340
1341
1342
1343
1344
1345
1346
1347
1348

17T 48P Aluminum Pinion Gear
18T 48P Aluminum Pinion Gear
19T 48P Aluminum Pinion Gear
20T 48P Aluminum Pinion Gear
21T 48P Aluminum Pinion Gear
22T 48P Aluminum Pinion Gear
23T 48P Aluminum Pinion Gear
24T 48P Aluminum Pinion Gear
25T 48P Aluminum Pinion Gear
26T 48P Aluminum Pinion Gear
27T 48P Aluminum Pinion Gear
28T 48P Aluminum Pinion Gear
29T 48P Aluminum Pinion Gear
30T 48P Aluminum Pinion Gear

31T 48P Aluminum Pinion Gear
32T 48P Aluminum Pinion Gear
33T 48P Aluminum Pinion Gear
34T 48P Aluminum Pinion Gear
35T 48P Aluminum Pinion Gear
M3 x 3mm Set Screw




6573
6574
6575
6581
6582
7666
7677
31400
91419
91420
91421

Diff Thrust Washer & Bolt
Precision Diff Thrust Balls, 5/64"

3/32” Carbide Diff Balls
Diff Thrust Spring

Diff Drive Rings, 2.60:1
Ball Diff Rebuild Kit
Bearing, 5 x 8mm

Diff Gear, BS

Ball Diff Outdrive, BS
Ball Diff Kit, B5S

:2 Optional Ball Differential

Locking T-Nut, Diff Thrust Bolf, & Cover

N~N=~ZT~OaN

s2 Turnbuckles and Servo Mounts

7253 Turnbuckle, 2.62”

7337 .250 x .125 x .015” Washer
25201 M3 x 8MM FHCS
31532 M3 x 8 BHCS
71047 Servo Saver
91047 Heavy-duty Balistud, 6mm
91391 Servo Mount and Steering Rack
91469 Ball Cups and Steering Link Set

2
4
10
10
1
10
1
1

s Front Bulkhead / Steering
25189 M3 x 22mm BHCS

25202 M3 x 10mm FHCS

89202 M3 x 12mm BHCS

91047 Heavy-duty Balistud, 6mm
91362 Top Plate

91391 Steering Set, BS

91475 3x7x3 Ball Bearing

91391
91475

() 91391 ~>__ 91391
91047

91475

K

91475 91391

\/ 91475 91391

89202 \"i 91475
91391

Q)'Y

91047

25202 '

'25202




M3 x 22mm BHCS

M3 Locknut, Black
Bearing, 5 x 10 x 4

M2 x 3mm BHCS

M3 x Smm BHCS
Suspension Arm Set

Front Axle

M3 x 12mm BHCS
Heavy-duty Ballstud, 6mm
Heavy-duty Ballstud, 8mm
M4 Locknut, with flange and knurl
Hinge Pin Sef, BS

Caster Block Bushing, B5
Caster and Steering Blocks

91417 ’ 89202

‘ 25237 }) 91047
3120 /
o

25237

/
Qo 2
e ® 5ies

25215

@ 31509

@ 31509

91394

22 Rear Arm

25616 Bearing, 10x 15 x4

31509 M2 x 3mm BHCS

71015 Suspension Arm Sef

71016 RCI10T5M CVA Bone

71019 RCI1OT5M HD CVA Axle

89202 M3 x 12mm BHCS 10
91048 Heavy-duty Balistud, 8mm 10
91148 M4 Locknut, with flange and knurl 8

91394 Hinge Pin Sef, B5S 1

91418 Rear Hubs and Wheel Hexes Pr.
91436 CVA/Wheel Hex Pin, BS

91438 CVA Rebuild Kit, B5

91476 6x13x5 Ball Bearing

0.

89202 ¢

31509 @ 4394




:s Battery Strap
71048 Battery Foam
71050 Hook and Loop Straps

s Front Bumpers

25203 M3 x 12mm FHCS
25204 M3 x 16mm FHCS
71041 Front Bumper (Pro SC10)
71043 Fronf Bumper
(Reflex DB10/Trophy Rat)

71041
89202 M3 x 12mm BHCS

(Pro SC10)
25203

71043
(Trophy Rat) 25203

N\

71043

s2 Rear. Bumper.

25187 M3 x 14mm BHCS
71042 Rear Bumper

89204 M3 x 24mm BHCS
91478 M3 x 30mm BHCS

71042




22 Front Shock Tower

21173 Small Body Clips

25201 M3 x 8mm FHCS

25612 M3 Locknut, with flange

31383 Ballstud Washer, 5.5 x 2mm,
Blue Aluminum

71003 Pro SC10 Shock Tower Set

71032 M2.5 x 14MM SHCS

71035 Front Body Mounts and Posts

89202 M3 x 12mm BHCS

89205 M3 x 26mm BHCS

91049 Heavy-Duty Ballstud, 10mm

91444 Shock Rebuild Kit

91477 M3 Nut, Black

91477 91444

22 Rear. Shock Tower:

25187 M3 x 14mm BHCS

25202 M3 x 10mm FHCS

25204 M3 x 16mm FHCS

25211 M3 x 10mm BHCS 71038 71032
25612 M3 Locknut, with Flange /
71003 Shock Tower Sef 25202
71032 M2.5 x 14MM SHCS

71038 Rear Body Mounts '
89204 M3 x 24mm BHCS T

91444 Shock Bushing Composite

91477 M3 Nut, Black

91478 M3 x 30mm BHCS

25187

25187
252111 i
25612 |

91444~__ @
' f Y478
\ 91478




Antenna Tube & Cap (black)

M3 x 14mm BHCS

M3 x 12mm FHCS s 25225
M3 x 16mm FHCS

M3 x 10mm BHCS ‘ ' 6338
M3 x 3mm Set Screw

Ballstud Washer, 5.5 x 2mm,

Blve Aluminum 6338
M2 x 3mm BHCS ‘

M2.5 x 8mm BHCS 25211

Front and Rear Arms Set 25211 i i 25211

Receiver Box Seals i

Chassis 71026
Receiver Box

Side Guards (Pro SC10)

Side Guards (Reflex DB10/Trophy Rat)

Hinge Pin Brace

M3 x 14mm FHCS 71023 O
Heavy-Duty Ballstud, 10mm

Chassis Brace Sef
Arm Mounts, Braces, and Bulkhead 31383 91049

Hinge Pin Setf, B5
i \\I'f /\ 71 023v.
@

|
| (-

31521 71015

91394 | /4

91359 | \/
\ // 0\ 91359

91394 71015

:2 Bodies and Wheels

71040 Method 12mm Hex Wheel, Black
71058 Multi-Terrain Tire w/ Inseris

22/ Body and Decals

7164 Washers, 3x6x0.5mm

9876 SC10 Contender Body, Clear
25215 Locknuts, M3
29277 XP Head Lights and Mounis
31510 M2 x 4mm BHCS
31532 M3 x 8mm BHCS 315321
71045 Trophy Rat Body, Clear 7164
71046 Reflex DB Body, Clear
71056 Trophy Rat Body, Painted
71057 Reflex DB10 Body, Painted
71059 RJ / Rockstar Energy Body, Painted
71060 AE Team Body, Painted

/\ 2 25215+ k
q g \ 25215¢




22 Factory. Team and Option Parfs 22 Reedy Electronics

1408 FT Ti Turnbuckle, 2.65”7/67mm (blue) Pr. 254C Blackbox 800Z/540-M3 17.5 Combo

1409 FT Ti Turnbuckle, 1”7/25.5mm (sway bar) (blue) Pr. 255C Blackbox 800Z/540-M3 15.5 Combo

1734 FT Blue Body Clip, 4 long, 6 short 10 256C Blackbox 1000Z+/540-M3 10.5 Combo

1735 FT Blue Body Clip, long 4 258C Blackbox 1000Z+/540-M3 8.5 Combo

1736 FT Blue Body Clip, short 6 259C Blackbox 1000Z+/540-M3 8.0 Combo

7495 Vented V2 Slipper Hubs 2 260C Blackbox 1000Z+/540-M3 7.5 Combo
25392 FT Locknuts, 3mm Aluminum, Blue 10 261C Blackbox 1000Z+/540-M3 7.0 Combo
27128 Servo Washers, Aluminum, Black 4 262C Blackbox 1000Z+/540-M3 6.5 Combo
31381 FT Ballstud Washer, Aluminum (0.5mm) 10 269C Blackbox 800Z/540-M3 17.5 SS Combo
31382 FT Balistud Washer, Aluminum (1.0mm) 10 270C Blackbox 800Z/540-M3 13.5 SS Combo
31383 FT Ballstud Washer, Aluminum (2.0mm) 10 285C Blackbox 800Z/540-M3 10.5 SS Combo
71005 Front Shock Tower (HARD), TSM 1 293C Blackbox 600Z ESC / Sonic 540-FT 17.5 Combo
71009 Front Arms (HARD), T5SM 294C Blackbox 600Z ESC / Sonic 540-FT 13.5 Combo
71011 Rear Arms (HARD), TSM 27002 Blackbox 800Z 2S Zero-Timing Competition ESC
71014 Clamping Wheel Hex (8.5mm) 27003 Blackbox 1000Z+ 2S Competition ESC
71019 HD CVA Axle, T5SM 27004 Blackbox 510R Competition ESC
91175 FT VTS Slipper Conversion 27005 Blackbox 510R Competition ESC w/PROgrammer2
91176 VTS Slipper Housing 27024 Blackbox Pro Capacifor Unit
91177 VTS Slipper Pads 27026 Blackbox 1000Z+ Fan w/Screws
91178 VTS Slipper Plate 27027 Blackbox PROgrammer2
91179 FT VTS Slipper Hub, outer 27028 Blackbox 30x30x7mm Fan w/screws
91363 Top Plate (HARD), BS 27029 Blackbox Pro Modified Capacitor Unit
91383 FT Aluminum Arm Mount (C) 27030 Blackbox ESC/Programmer2 Connection Wire
91385 Arm Mount Inserts Set (C), B5S 27100 RS1206 Digital HV Hi-Speed Competition Servo
91387 FT Aluminum Arm Mount (D) 27101 RT1508 Digital HV Hi-Torque Competition Servo
91389 Arm Mount Insert (D), B5S 27108 RS0806 Digital HV Hi-Speed LP Competition Servo
91392 Aluminum Steering Sef, BS 27109 RT1408 Digital HV Hi-Speed LP Competition Servo
91446 Shock Bushing (Aluminum), BS - Req. #91447 27110 O0712MG Digital HV Metal Gear Servo, 7kg
91447 Shock Bushing Ball, BS - Req. #91446 27111 1514MG Digital HV Metal Gear Servo, 15kg
91464 FT Aluminum Gear Diff Cover 27124 RS0806 LP Case Set
91468 Faciory Team Anti-Roll Bar Kit 27125 RS0806 LP Gear Set
91492 12mm V2 Bleeder Gasket/Screw 27126 RT1408 LP Case Set
91493 FT Low Friction X-Rings 27127 RT1408 LP Gear Set
91495 12mm V2 X-Ring Rebuild Kit 29193 SC550 Brushed ESC

(4 clear x rings, 2 spacers, 4 hat bushings) 29194 SC550 Bridge Plug

91497 12 x 27.5B/27.5S V2 Shock Kit
91499 12x36B/35S V2 Shock Kit
91546 RC10BS5 Milled Motor Plate, Black (4 Gear)
91548 RC10B5 Aluminum Rear Hubs (Blue)
91549 RC10B5 Aluminum Rear Hubs (Black)
91550 RC10BS5 Rear Hub Bearing Inserts
91553 Factory Team Bearing Kit, B5, BSM, TSM, SC5M
91560 5x10x4mm Factory Team Bearings
91562 6x13x5mm Factory Team Bearings
91563 10x15x4mm Factory Team Bearings Titanium
91577 FT 12 x 27.5 Shock Body (V2), threaded
91579 FT 12 x 36 Shock Body (V2), threaded
91580 Titanium Screws, 3x6mm BHCS
91581 Titanium Screws, 3x8mm BHCS
91582 Titanium Screws, 3x10mm BHCS
91583 Titanium Screws, 3x12mm BHCS
91584 Titanium Screws, 3x14mm BHCS
91585 Titanium Screws, 3x16mm BHCS
91588 Titanium Screws, 3x22mm BHCS
91589 Titanium Screws, 3x24mm BHCS
91592 Titanium Screws, 3x8mm FHCS
91593 Titanium Screws, 3x10mm FHCS
91594 Titanium Screws, 3x12mm FHCS
91595 Titanium Screws, 3x14mm FHCS
91596 Titanium Screws, 3x16mm FHCS
91597 Titanium Screws, 3x18mm FHCS
91609 Clamping Wheel Hex, (5.0mm offsef)
91610 Clamping Wheel Hex, (7.0mm offsef)
91619 3 x 27.5 Shock Shafts (V2), TiN
91620 FT 3 x 27.5 Shock Shafis (V2), Chrome
91623 3 x 35 Shock Shafis (V2), TiN
91624 FT 3 x 35 Shock Shafis (V2), Chrome
91626 FT 12mm Pistons (V2), 2 x 1.6, flat
91627 FT 12mm Pistons V2, 2 x 1.7, flat
91628 FT 12mm Pistons (V2), 3 x 1.4, flat
91630 FT 12mm Pistons (V2), Blank, flat
91631 FT 12mm Pistons (V2), 3 x 1.4, tapered
91633 FT 12mm Pistons (V2), Blank, tapered

¥

::' Reedy Motors

254 Sonic 540-M3 17.5
255 Sonic 540-M3 13.5
256 Sonic 540-M3 10.5
257  Sonic 540-M3 9.5
258 Sonic 540-M3 8.5
259 Sonic 540-M3 8.0
260 Sonic 540-M3 7.5
261 Sonic 540-M3 7.0
262 Sonic 540-M3 6.5
263 Sonic 540-M3 6.0
264 Sonic 540-M3 5.5
265 Sonic 540-M3 5.0
266 Sonic 540-M3 4.5
267  Sonic 540-M3 4.0
268 Sonic 540-M3 3.5
269 Sonic 540-M3 SS 17.5 1S
270 Sonic 540-M3 SS 13.5 1S
285 Sonic 540-M3 SS 10.5 1S
271 Sonic 540-M3 Spec Rofor 12.0 x 7.25 x 25.3
272 Sonic 540-M3 Spec Rofor 12.2 x 7.25 x 25.3
273 Sonic 540-M3 Spec Rotor 12.5 x 7.25 x 25.3
274 Sonic 540-M3 Mod Rofor 12.3 x 5.0 x 25.3
275 Sonic 540-M3 Mod Rofor 12.5 x 5.0 x 25.3
276 Sonic 540-M3 Mod Rofor 13.0 x 5.0 x 25.3
277 Sonic 540-M3 Stainless Steel Bearing Set
279 Sonic 540-M3 Sensor Assembly
280 Sonic 540-M3 Rotor Spacer Set
281 Sonic 540-M3 Case Screws w/Insvlator
282 Sonic 540-M3 Motor Mounting Plate SS
283 Sonic 540-M3 Motor Mounting Plate
286 Sonic 540-M3 Spec Rotor 12.3 x 7.25 x 25.3
293 Sonic 540-M3 Fixed Timing 17.5
294 Sonic 540-M3 Fixed Timing 13.5
540-SL4 Sensorless Brushless Motor

N
-h-h-hh-hhNNNNNNh-h-hhhhhhhhhhthNhh-h"g:q';""" ~N-~hh----h-~h;




22 XP Electronics 22 Reedy Batteries and Chargers

29203 AE XP120 2.4GHz Radio System 302 AA Alkaline 1.5V (4)
29204 AE XP-R4 2.4GHz 4CH Receiver 616 423-S AC 35W Compact Balance Charger
616CL 423-S Charger/ 3300mAh LiPo Battery

751 Wolfpack LiPo 3300mAh 30C 7.4V w/T-Plug
22 Reedy Accessor'.es 752 Wolfpack LI:PO 4000mAh 35C 7.4V W/T-P’llg

" 753 Wolfpack LiPo 5400mAh 35C 7.4V w/T-Plug

643 _Low Profile Bullet Plug 4mm x 14mm (2) 754  Wolfpack LiPo 7500mAh 30C 7.4V w/T-Plug
644  Low Profile Bullet Plug 4mm x 14mm (10) 755  Wolfpack LiPo 4500mAh 35C 11.1V w/T-Plug
::: ::: “:: ::::: ::”:: :;:: ::: = ; ::: m) 27200 1216-C2 Dual AC/DC Comp. Battery Charger
647 Silicone Wire 12AWG-Black (1m) 27200CN ‘l:: 'l' 6;¢’.'3;)ual AC/DC Comp. Battery Charger -

648  Silicone Wire 14AWG-Black (1m) 1216-€2 Dual AC/D Batt h =
650  Shrink Tubing - 15pcs 4.5mm x 20mm 27200EU EURGO f’lugu- €/DC Comp. Battery Charger

747  Silicone Wire 12AWG-Black (30m) _ ~
748 Sl:h:cone Wl:re 14AWG-Black (30m) 27200UK ::‘ 1 :’ :': Dual AC/DC Comp. Battery Charger
790  Silicone Wire 13AWG-Black (1m) 27201  324-S AC LiPo/LiFe Compact Balance Charger
791 _ Silicone Wire 13AWG-Black (30m) 27201C2 324-S Charger w/3300mAh 7.4V LiPo Battery
Z22atowiErofileiCagediByliefiElvgidmmixi] Smmi(2) 27201€3 324-S Charger w/4500mAh 11.1V LiPo Battery
793  Low Profile Caged Bullet Plug 4mm x 14mm (10) 27220 7-in-1 Universal Charge Lead (4mm)
794 Low Profile Caged Bullet Plug 5mm x 14mm (2) 27221 T-plug Charge Lead (4mm)
795 Low Profile Caged Bullet Plug 5mm x 14mm (10) -
978 Flat Sensor Wire 7Omm 27222 XH 2-6S Balance Board (4mm)
979  Flat Sensor Wire 110mm
980 Flat Sensor Wire 150mm
981 Flat Sensor Wire 200mm BT C———
982  Flat Sensor Wire 270mm FT Turnbuckle Wrench

FT 4mm Turnbuckle Wrench
12mm Big Bore Shock Tool
FT Dual Turnbuckle Wrench

994 Flat Sensor Wire 125mm
995 Flat Sensor Wire 175mm
s Off Road Ride Height Gauge
:2 /Apparel / Promotional FT TC Ride Height Gauge
TEE SHIRTS FT Universal Tire Balancer
SP11* 2016 Worlds T-shirt, blue, (S, M, L, XL-5XL) FT Hex Driver Set, (7 pcs)
SP12* 2016 Worlds T-shirt, black, (S, M, L, XL-5XL) FT 5/64" Blue Hex Driver
SP113* AE Worlds Car Retro T-Shirt, (S, M, L, XL-3XL) FT 5.5mm Short Nut Driver
SP114* Circuit T-Shirt - Black (S, M, L, XL-3XL) FT 7mm Nut Driver, T-Handle
SP120* AE 3/4 Sleeve Tee, Gray (S, M, L, XL-3XL) FT 5.5mm Short Nut Driver
SP121* Kids AE Speed Tee, Black (S, M, L) FT 1:8 Wheel Nut Wrench, 17mm Hex
SP122* Ladies AE Speed Tee, Black (S, M, L, XL FT Ball Cup Wrench
SP123* Mens AE Speed Tee, Navy (S, M, L, XL-5XL) FT 3/32”” Gold Ball Hex Driver
SP124* AE 2017 Worlds Tee, Black (S, M, L, XL-3XL) FT Ball Hex Driver Set, (3 pcs)
SP140* Reedy Heritage Tee, Black (S, M, L, XL-5XL) FT 8-Piece 1/4” Hex Drive Set
FT 1/4”” Hex Drive Handle, without tips
HOODIES/JACKETS FT 1/4"" Hex Drive .050"” Tip
SP13*  AE Lite Jacket - Black - (S, M, L, XL, 2XL) FT 1/4” Hex Drive 1/16” Tip
SP71*  AE Winter Jacket - Black (S, M, L, XL, 2XL) FT 1/4" Hex Drive 5/64" - 2.0mm Tip

SP111* Reedy W15 Sweatshirt - Black (S, M, L, XL-3XL) FT 1/4” Hex Drive 3/32” Tip
FT 1/4"" Hex Drive 1.5mm Tip

HATS FT 1/4" Hex Drive 2.5mm Tip

FT 1/4” Hex Drive 3/16” Nut Driver Tip

FT 1/4” Hex Drive 1/4” Nut Driver Tip

FT 1/4”” Hex Drive 11/32” Nut Driver Tip

FT 1/4” Hex Drive 5.5mm Nut Driver Tip

FT 1/4” Hex Drive 7.0mm Nut Driver Tip

FT 1/4” Hex Drive 8.0mm Nut Driver Tip

FT 1/4” Hex Drive 5/64"” - 2.0mm Ball End Tip
FT 1/4” Hex Drive 3/32” Ball End Tip

FT 1/4”” Hex Drive Standard Screwdriver Tip

FT 1/4" Hex Drive Phillips Screwdriver Tip

FT 1/4” Hex Drive 2.5mm Ball End Tip

FT 1/4” 5 Piece Power Tool Tips Set (5/64-2.0mm,
1.5mm, 2.5mm, 5/64"”- 2.0mm ball, 2.5mm ball)
FT Shock Shaft Pliers

SP20 AE Patch Trucker Hat

SP38 Reedy Trucker Hat

SP406 2017 Reedy Power Hat, Black

SP407 2017 Team Associated Haf, Gray
SP408 AE Worlds Hat
SP421S AE 2012 Hat, Black, Flat Bill, S/M
SP421L AE 2012 Hat, Black, Flat Bill, L/XL
SP422S AE 2012 Hat, Black, Curved Bill, S/M
SP422L AE 2012 Hat, Black, Curved Bill, L/XL
SP423S AE 2012 Hat, White, Flat Bill, S/M
SP423L AE 2012 Hat, White, Flat Bill, L/XL
SP424S AE 2012 Hat, White, Curved Bill, S/M
SP424L AE 2012 Hat, White, Curved Bill, L/XL

i i M i Ml i M i MR ni T i Ml hd Ml i i i M al T i M nd Tl ) M i M W M W W W W

BANNERS/MATS CARRIERS FT T-Handle Ratchet Driver

FT Camber + Track Width Tool
FT Body Scissors

12 Inch Nylon Wire Ties

6 Inch Nylon Wire Ties

8 Inch Nylon Wire Ties

FT Droop Gauge

4 Inch Nylon Wire Ties

SP29 Team Associated Countertop / Setup Mat
SP30 Team Associated Pit Maft
SP31 Reedy Countertop / Setup Mat
SP115 Reedy Circuit Cloth Banner
SP425 FT Fluid Carrier
726 Reedy 2016 Sticker Sheet
110684 Team Associated Track Banner
110685 Team Associated Cloth Banner

* Use part number plus the desired size when ordering!




L = /=

Associated Electrics, Inc.
26021 Commercentre Dr.

Lake Forest, CA 92630 USA
hitp://www.RC10.com
htips://twitter.com/Team_Associated
hitps://www.instagram.com/teamassociatedre/
https://www.facebook.com/TeamAssociated/

call: (949) 544-7500 - fax: (949) 544-7501
Check out the following web sites for all of our kits,
current products, new releases, setup help, tips, and racing info!
www. TeamAssociated.com. - www.RC10.com



